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FCC RADIO TEST REPORT

APPLICANT : Quectel Wireless Solutions Co., Ltd.

EQUIPMENT . NTN Satellite Communication Module

BRAND NAME . Quectel

MODEL NAME . CC660D-LS

FCCID : XMR2023CC660DLS

STANDARD : FCC 47 CFR Part 2, and 25

CLASSIFICATION : Licensed Non-Broadcast Station Transmitter (TNB)
TEST DATE(S) . Aug. 28, 2023 ~ Sep. 19, 2023

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample
has been evaluated in accordance with the procedures given in ANSI C63.26-2015 and
shown compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without
written approval of Sporton International Inc. (Kunshan), the test report shall not be
reproduced except in full.
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GPORTON LAG.

FCC RADIO TEST REPORT

Report No. : FG380410

Report
FCC Rule Description Limit Result Remark
Section

§2.1046) RF Output Power - Report Only -
3.1 Equivalent Isotropic Radiated

§25.204(a) 40dBW (max) PASS -

Power
within 0.001 percent of the

3.2 §2.1055, Frequency Stability PASS -

§25.202(d) reference frequency.
3.3 §2.1049 Occupied Bandwidth - PASS -
3.4 §2.1051, Conducted Emissions Mask §25.202(f)(1)(2) PASS

§25.202(f)(1)(2)
21051 Conducted Spurious
3.5 S ’ §25.202(f)(3) PASS -
§25.202(f)(3) Emission
Under limit
§2.1053, Field Strength of Spurious
3.6 §25.202(f)(3) PASS 27.45 dB at
§25.202(f)(3) Radiation
8295.00 MHz
Additional Limits on
3.7 §25.216(c)(e)(h)(i) | Emissions from Mobile Earth §25.216(c)(e)(h)(i) PASS -
Station

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of

non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared by

the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023CC660DLS

Page Number
Issued Date
Report Version

1 4 0of 23
: Oct. 20, 2023
: Rev. 01
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SPORTON LAE. FCC RADIO TEST REPORT Report No. : FG380410
1 General Description
1.1 Applicant
Quectel Wireless Solutions Co., Ltd.
Building 5, Shanghai Business Park Phase Ill (Area B), No.1016 Tianlin Road, Minhang District,
Shanghai, China 200233
1.2 Manufacturer
Quectel Wireless Solutions Co., Ltd.
Building 5, Shanghai Business Park Phase Ill (Area B), No.1016 Tianlin Road, Minhang District,
Shanghai, China 200233
1.3 Product Feature of Equipment Under Test
Product Feature
Equipment NTN Satellite Communication Module
Brand Name Quectel
Model Name CC660D-LS
FCCID XMR2023CC660DLS
SN BM3A01301070382
HW Version R1.0
SW Version CC660DLSAAR01A02
EUT Stage Identical Prototype
Note: This device belongs to the category of Mobile Earth Stations (MES) and does not support voice
communication.
1.4 Product Specification of Equipment Under Test
Standards-related Product Specification
Tx Frequenc Band 23 : 2000 MHz ~ 2020 MHz
q y Band 255 : 1626.5 MHz ~ 1660.5 MHz
Rx Frequenc Band 23 : 2180 MHz ~ 2200 MHz
9 y Band 255 : 1525 MHz ~1559 MHz
Sub-carrier Spacing 3.75kHz, 15kHz
Bandwidth 200kHz
Maximum Output Power to  |Band 23 : 23.35 dBm
Antenna Band 255 : 23.49 dBm
Antenna Type PCB Antenna
. Band 23 : 1.40 dBi
Antenna Gain Band 255 : 0.80 dBi
Type of Modulation BPSK / QPSK
Note: The device does not support 1 tone start 0 & 47 for SCS 3.75kHz and 1 tone start 0 &11 for SCS
15kHz.
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SPORTON LAE. FCC RADIO TEST REPORT Report No. : FG380410

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum Conducted Power and Emission Designator

Band 23 BPSK/QPSK
SCS (kHz) Frequency Range Maximum Emission Designator
(MHz) Conducted Power (W) (99%0BW)
3.75 2000.1 ~2019.9 0.2128 52K1G7D
15 2000.1 ~2019.9 0.2163 182KG7D
Band 255 BPSK/QPSK
SCS (kHz) Frequency Range Maximum Emission Designator
(MHz) Conducted Power (W) (99%0BW)
3.75 1626.6 ~ 1660.4 0.2223 51K4G7D
15 1626.6 ~ 1660.4 0.2234 182KG7D

Note: All modulations have been tested, and only the worst test results are shown in the report.

1.7 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

Test Site Location Jiangsu Province 215300 People’s Republic of China

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

TEL : +86-512-57900158

Test Site No. Registration No.

FCC Test Firm
Sporton Site No. FCC Designation No.

03CHO03-KS

THOT.KS CN1257 314309

1.8 Test Software

Item Site Manufacture Name Version
FCC LTE Ver2.0
1. THO1-KS SPORTON Auto_china_210503 2.0
2. 03CHO03-KS AUDIX E3 210616
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samonas. FCC RADIO TEST REPORT Report No. : FG380410

1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC 47 CFR Part 2, 25

’ ANSI C63.26-2015

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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samonas. FCC RADIO TEST REPORT Report No. : FG380410

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas License Digital Systems v03r01 with maximum output power.
Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission. (X -Plane)

2.2 Connection Diagram of Test System

System
Simulator
EUT
Power
Test Ji Antennas
Source 9

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
1. |[System Simulator [R&S CMW500 Fcc DoC N/A Shielded, 1.5m
2. |DC Power Supply |GW GPS-3030D [N/A N/A Unshielded, 1.8 m
3. |Adapter N/A N/A N/A N/A N/A
4. |Antennas N/A N/A N/A N/A N/A
5. |Test Jig N/A N/A N/A N/A N/A
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samonas. FCC RADIO TEST REPORT Report No. : FG380410

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 4.8 dB.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.0+10=15.0 (dB)

2.5 Frequency List of Low/Middle/High Channels

Band 23 Channel and Frequency List
SCS [kHZz] Channel/Frequency(MHz) Lowest Middle Highest
3.75/15 Frequency 2000.1 2010 2019.9

Band 255 Channel and Frequency List

SCS [kHz] Channel/Frequency(MHz) Lowest Middle Highest
3.75/15 Frequency 1626.6 1643.5 1660.4
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samonas. FCC RADIO TEST REPORT Report No. : FG380410

3 Test Result
3.1 RF Output Power and EIRP

3.1.1 Description of the Conducted Output Power and EIRP Measurement

FCC Part 25.204 (a)
In bands shared coequally with terrestrial radio communication services, the equivalent isotropically radiated
power transmitted in any direction towards the horizon by an earth station, other than an ESV, operating in
frequency bands between 1 and 15 GHz, shall not exceed the following limits except as provided for in
paragraph (c) of this section:
® +40dBW in any 4 kHz band for 8 <0°
® +40+ 306 dBW in any 4 kHz band for 0° <@ <5°
Where 8 is the angle of elevation of the horizon viewed from the center of radiation of the antenna of the
earth station and measured in degrees as positive above the horizontal plane and negative below it.
According to KDB 412172 D01 Power Approach,
EIRP =PT + GT - LC, ERP = EIRP -2.15, where
PT = transmitter output power in dBm
GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.1.2 Test Procedures

The output power is measured by using power meter and FTM (Factory Test Mode) when the transmitter is

operating at the manufacturer’s rated power and modulated with signals. The maximum antenna gain of EUT
for the test range will then be added to the measured conducted power to calculate the EIRP. Since the power
meter can only measure the overall power, the measured result will be worse than the one measured in 4 kHz

RBW. The test result will be compared to the most restricted limit: +40 dBW.

3.1.3 Test Results

Please refer to Appendix B.
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samonas. FCC RADIO TEST REPORT Report No. : FG380410

3.2 Frequency Stability

3.2.1 Description of the Frequency Stability Measurement

FCC Part 25.202 (d) Frequency tolerance, Earth stations. The carrier frequency of each earth

station transmitter authorized in these services shall be maintained within 0.001 percent of the

reference frequency.

3.2.2 Test Procedures for Temperature Variation

The testing follows ANSI C63.26 section 5.6.4

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.2.3 Test Procedures for Voltage Variation

1.

The testing follows ANSI C63.26 section 5.6.5

The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
for other than hand carried battery equipment.

The power supply voltage to the EUT was varied from the lowermost voltage to the
uppermost voltage. The range is specified by manufacturer.

The variation in frequency was measured for the worst case.

3.2.4 Test Setup

= |

System Simulator

Thermal Chamber

3.2.5 Test Results

Please refer to Appendix B.

Sporton International Inc. (Kunshan) Page Number 1 11 of 23
TEL : +86-512-57900158 Issued Date : Oct. 20, 2023
FCC ID : XMR2023CC660DLS Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



samonas. FCC RADIO TEST REPORT Report No. : FG380410

3.3 Occupied Bandwidth

3.3.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.

3.3.4 Test Setup

System Simulator

Power Divider

Spectrum Analyzer

3.3.5 Test Result

Please refer to Appendix B.
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3.4 Conducted Emissions Mask

3.4.1 Description of Conducted Emissions Mask Measurement

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be attenuated
below the mean output power of the transmitter in accordance with the following schedule:

(1) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 50% up to and including 100% of the authorized bandwidth: 25 decibels;

(2) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 100% up to and including 250% of the authorized bandwidth: 35 decibels;

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to the spectrum analyzer.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The highest RF power within the transmitting frequency was measured.
Make the measurement with the spectrum analyzer's RBW = 5kHz, VBW = 20kHz, taking
the record of the worst unwanted emission.
6. |If the test result in Step 5 exceed the limit, the following procedure will be used:
6.1. Make the measurement with the spectrum analyzer's RBW = 1kHz, VBW = 3kHz.
6.2. Record all measured worst frequencies.
6.3. Use the Channel Power Function of the Spectrum Analyzer.
6.4. Measure the power in 1kHz bandwidth center the worst frequencies, add a correction
factor of 10log*(4kHz/1kHz) to meet the 4kHz integration requirement.
7. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)
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3.4.4 Test Setup

- -
System Simulator

=

Spectrum Analyzer

Power Divider

3.45 Test Result

Please refer to Appendix B.
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3.5 Conducted Spurious Emission

3.5.1 Description of Conducted Spurious Emission Measurement

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be attenuated
below the mean output power of the transmitter in accordance with the following schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: an amount equal to 43 decibels plus 10 times

Logarithm (to the base 10) of the transmitter power in watts.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector
will then be used.

6. Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz,
taking the record of the worst unwanted emission.

7. The conducted spurious emission for the whole frequency range was taken.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)
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3.5.4 Test Setup

- -
System Simulator

=

Spectrum Analyzer

Power Divider

3.5.5 Test Result

Please refer to Appendix B.
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3.6 Field Strength of Spurious Radiation

3.6.1 Description of Radiated Spurious Emission

3.6.2

FCC Part 25.202(f) Emissions Limitations The mean power of the emissions shall be attenuated
below the mean output power of the transmitter in accordance with the following schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: an amount equal to 43 decibels plus 10 times

Logarithm (to the base 10) of the transmitter power in watts

Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

The testing follows ANSI C63.26 Section 5.5

The EUT was placed on a rotatable table with:

® 0.8 meter above ground for emissions under 1 GHz

® 1.5 meter above ground for emissions above 1 GHz

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector will
then be used.

Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz, taking
the record of maximum spurious emission.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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3.6.4 Test Setup

For radiated emissions below 30MHz

1
Im L
I

A

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

= .

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer [ Receiver

System Simulator
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For radiated emissions above 1GHz

RX Antenna

Ant, feed

Metal Full Soldered Ground Plane

- ..

Spectrum Analyzer / Receiver

System Simulator

3.6.5 Test Results

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix C.
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3.7 Additional Limits on Emissions from Mobile Earth Station

Additional Limits on emissions from mobile earth stations for protection of aeronautical
radionavigation-satellite service and Special requirements for ancillary terrestrial components
operating in the 1626.5-1660.5 MHz and 2000-2020 MHz bands.

3.7.1 Description of Additional Limits on Emissions from Mobile Earth Station

FCC Part 25.216 Emissions Limitations:

(c) The e.i.r.p. density of emissions from mobile earth stations placed in service after July 21, 2002
with assigned uplink frequencies between 1610 MHz and 1660.5 MHz shall not exceed -70
dBW/MHz, averaged over any 2 millisecond active transmission interval, in the band 1559-1605 MHz.
The e.i.r.p. of discrete emissions of less than 700 Hz bandwidth from such stations shall not exceed

—80 dBW, averaged over any 2 millisecond active transmission interval, in the 1559-1605 MHz band.

(e) The e.i.r.p density of emissions from mobile earth stations with assigned uplink frequencies
between 1990 MHz and 2025 MHz shall not exceed —70 dBW/MHz, averaged over any 2 millisecond
active transmission interval, in frequencies between 1559 MHz and 1610 MHz. The e.i.r.p. of discrete
emissions of less than 700 Hz bandwidth from such stations between 1559 MHz and 1605 MHz shall
not exceed —80 dBW, averaged over any 2 millisecond active transmission interval. The e.i.r.p. of
discrete emissions of less than 700 Hz bandwidth from such stations between 1605 MHz and 1610
MHz manufactured more than six months after Federal Register publication of the rule changes
adopted in FCC 03-283 shall not exceed -80 dBW, averaged over any 2 millisecond active

transmission interval.

(h) Mobile earth stations manufactured more than six months after Federal Register publication of the
rule changes adopted in FCC 03-283 with assigned uplink frequencies in the 1626.5-1660.5 MHz
band shall suppress the power density of emissions in the 1605-1610 MHz band-segment to an
extent determined by linear interpolation from =70 dBW/MHz at 1605 MHz to —46 dBW/MHz at 1610
MHz, averaged over any 2 millisecond active transmission interval. The e.i.r.p of discrete emissions of
less than 700 Hz bandwidth from such stations shall not exceed a level determined by linear
interpolation from —80 dBW at 1605 MHz to =56 dBW at 1610 MHz, averaged over any 2 millisecond

active transmission interval.

Sporton International Inc. (Kunshan) Page Number 1 20 of 23
TEL : +86-512-57900158 Issued Date : Oct. 20, 2023
FCC ID : XMR2023CC660DLS Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



samonas. FCC RADIO TEST REPORT Report No. : FG380410

() The e.i.r.p density of carrier-off state emissions from mobile earth stations manufactured more than
six months after Federal Register publication of the rule changes adopted in FCC 03-283 with
assigned uplink frequencies between 1 and 3 GHz shall not exceed —80 dBW/MHz in the 1559-1610

MHz band averaged over any two millisecond interval.

() A Root-Mean-Square detector shall be used for all power density measurements.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Use the spectrum analyzer with RBW = 1kHz for discrete emissions and RBW = 1MHz for
broadband emissions, and set VBW to 3 times the RBW. Record the maximum spurious

emission detected.

3.7.4 Test Setup

System Simulator

Power Divider

Spectrum Analyzer

3.7.5 Test Results

Please refer to Appendix B.
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Calg’;f:on Test Date Due Date Remark
Spectrum _ Aug. 28, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Sep. 19, 2023 Oct. 11, 2023 (THO1-KS)

L _ Aug. 28, 2023~ Conducted
Power divider STI STI08-0055 - 0.5~40GHz NCR Sep. 19, 2023 NCR (THO1-KS)
Temperature &hu H2014011| -40~+150°C Aug. 28, 2023~ Conducted
midity chamber | Hongzhan | LP-150U 440 | 20%~95%RH | I 06:2023 Fgor g pgp3 | Jul- 05,2024 | (qpgy ks)
. . MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 13, 2022 | Aug. 30, 2023 | Oct. 12, 2023 (03CHO3-KS)
EXA Spectrum . MY551502 Radiation
Analyzer Keysight N9010A a4 10Hz-44GHz | May 15, 2023 | Aug. 30, 2023 | May 14, 2024 (03CHO3-KS)
Loop Antenna R&S HFH2-Z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | Aug. 30, 2023 | Oct. 15, 2023 (Oggﬂggf’}?s)
Bilog Antenna TeseQ CBL6112D | 23182 | 30MHz-1GHz | Dec. 23, 2022 | Aug. 30, 2023 | Dec. 22, 2023 (Oggﬂg‘g?&)
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 75957 1GHz~18GHz | Nov. 15, 2022 | Aug. 30, 2023 | Nov. 14, 2023 (03CHO3-KS)
SHF-EHF Horn | com-power AH-840 101116 | 18GHz~40GHz | Oct. 17, 2022 | Aug. 30, 2023 | Oct. 16, 2023 (Oggﬂggﬁ?s)
o 30MHz Radiation
Amplifier SONOMA 310N 413740 ~1000MHz Jan. 05, 2023 | Aug. 30, 2023 | Jan. 04, 2024 (03CH03-KS)
Amplifier EM EM18G40GA | 060851 | 18~40GHz | Jan. 05, 2023 | Aug. 30, 2023 | Jan. 04, 2024 (o§§ﬂ3§?£s>
. . - AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2082394 1Ghz-18Ghz | Jan. 05, 2023 | Aug. 30, 2023 | Jan. 04, 2024 (03CHO03-KS)
N . MY532703 Radiation
Amplifier Keysight 83017A 19 1GHz~26.5GHz | Oct. 12, 2022 | Aug. 30, 2023 | Oct. 11, 2023 (03CH03-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Aug. 30, 2023 NCR (03CH03-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR  |Aug. 30,2023 NCR (o§§ﬂ3§?£s>
Antenna Mast ChamPro | EM 1000-A |060762-A| 1m~4m NCR Aug. 30, 2023 NCR (Oggﬂggf’é‘s)

NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Conducted Measurement

Test Iltem Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth 0.1 %

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.76dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.65dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 357dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix B. Test Results of Conducted Test

Test Engineer :

Smile Wang

Temperature :

24~26°C

Relative Humidity :

50~53%

Band 23

Conducted Output Power (Average power) and EIRP

Band 23 SCS 3.75kHz Limit
Test CoFr:ducted Antenna PEIRP
Frequency SC Size (dogvrg)r Gain (dBi) (do;vn?; Result
() BPSK | QPSK BPSK | QPSK
2000.1 1SC1 22.87 22.82 1.40 24.27 24.22
1SC46 22.83 22.81 1.40 24.23 24.21
1SC1 23.27 23.25 1.40 24.67 24.65
2010 1SC46 23.28 23.24 1.40 24.68 24.64 PASS
2019.9 1SC1 23.15 23.11 1.40 24.55 24.51
1SC46 23.12 23.09 1.40 24.52 24.49
Band 23 SCS 15kHz Limit
Test Co; gvt;gtred Antenna PEolv’?/Zr
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(thia BPSK | QPSK BPSK | QPSK
1SC1 22.85 23.00 1.40 24.25 24.40
1SC10 22.84 22.97 1.40 24.24 24.37
3SCO - 22.28 1.40 - 23.68
2000.1 3SC9 - 22.68 1.40 - 24.08
6SCO - 20.91 1.40 - 22.31
6SC6 - 21.75 1.40 - 23.15
12SCO0 - 20.96 1.40 - 22.36
1SC1 23.33 23.35 1.40 24.73 24.75
1SC10 23.34 23.33 1.40 24.74 24.73
3SCO - 22.67 1.40 - 24.07
2010 3SC9 - 22.72 1.40 - 24.12 PASS
6SCO - 22.11 1.40 - 23.51
6SC6 - 22.05 1.40 - 23.45
12SCO0 - 21.22 1.40 - 22.62
1SC1 23.09 23.10 1.40 24.49 24.50
1SC10 23.07 23.08 1.40 24.47 24.48
3SCO - 22.46 1.40 - 23.86
2019.9 3SC9 - 22.44 1.40 - 23.84
6SCO - 21.80 1.40 - 23.20
6SC6 - 21.95 1.40 - 23.35
12SCO0 - 21.16 1.40 - 22.56
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Occupied Bandwidth

Mode LTE Band 23 : 99%0BW(kHz)

SCS 3.75kHz 15kHz

Mod. |BPSK | QPSK | BPSK QPSK| BPSK | BPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK | QPSK

SC Size| 1SC1 | 1SC1 |1SC46|1SC46| 1SC1 |1SC10| 1SC1 | 1SC10| 3SCO | 3SC9 | 6SCO | 6SC6 | 12SCO

Lowest

CH 51.375|51.375|51.375|51.375|122.287|112.880|117.221/113.603|115.051|109.986|136.758/130.970|180.174

Middle

CH 52.098|52.098(52.098|52.098|122.287112.880|117.221|{111.433|114.327|109.262|136.758|130.970|181.621

Highest

CH 52.098/52.098|52.098(52.098(120.839|115.051(119.392|113.603|115.774|111.433|136.035|132.417|181.621
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Band 23 SCS3.75KHz

Lowest Channel / 1SC1/ BPSK Lowest Channel / 1SC1 / QPSK

Spectrum Spectrum
Ref Level 24.00 dom  Offset .60 36 = RBW 1 kHz Reflevel 24.00 dom  Ofset 4.00 46 @ RBW 1 kHz
o At 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep e Att 30dE @ SWT  5S0ms @ VBW 3kH:  Mode Sweep
@ 1Pk Max @10k Max
ML 20.70 dbm| ML 20.80 dom|
20 dBar 2000014620 GHz| 20 2000015340 GHz|
J' Occ Bw 51.374819103 kHz| Occ Bw 52.821997106 kHz|
10 dBm: T 10 d
P [ L a4
a = o
E T
10 d 1f iV -10d
™ W"“-\n.b, al
-zod ey 20 df i
pre L. oV T
a0 oyt Wi, 20 disrrl e, il Mgy,
30 CRIRKT Ui 30 dBrnfingrr i
A e T PV Wiy, o]
o g T
. i - T J
ey T L2 Sy
S0 -50
60 df -60 di
-70 df 70 df
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2.00001452 GHz 20.70 dm M1 1 2.00001534 GHz 20,80 dem
T1 1 1.99999508 GH2 -6.54 dBm oce Bw 51.374819103 kHz T1 1 1.999994356 GH2 -7.40 dBm oce Bw 52.821997106 kHz
T2 1] 2.000045454 GHz -9.73 dBm T2 1] 2.000047178 GHz -8.16 dBm
L i | Measuring... i L Measuring...

)i J

Middle Channel / 1SC1/ BPSK Middle Channel / 1SC1/ QPSK

L i

| Measuring...

Spectrum b Spectrum b
Ref Level 24.90 dam  Ofset %60 06 = RBW 1 kHz Ref Level 24.80 dom  OFfset 4.00 d6 = RBW 1 knz
o At 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep o Att 30dE @ SWT_ SOms @ VBW 3kHz  Mode Sweep
@ 1Pk Max @10k Max
Y ML 21.05 dbm| T o ML 21.07 dbm|
20 dBar 2.009916060 GHz| 20 - 2.009916060 GHz|
| Occ Bw 52.098408104 kHz| Occ Bw 53.545586107 kHz|
10 dBm: t 10 d T
r Y 4 !
a = o =
it R AT
104 ..,rﬂ . -10 df ’I",,m T‘,l
W Mting V
204d "”\Iﬂp g 20d IWI“IN m\lﬂﬂ\rm iy -
- R 17 " 1Y
a Wi 1 S
=0 faph i LT l”m“"""m W\m;.m -
- Mg Whagp,
40 T T gy e Al
AT TR il Y
S0 -50
60 df -60 di
-70 df 70 df
OF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.00991606 GH2 21.05 dBm M1 1 2.00991606 GH2 21.37 dBm
T 1 2.00989508 GHz -6.24 dBm Occ Bw £2.098408104 kHz 1 1] 2.0098943%6 GHz -5.35 dam Occ Bw £3.545586107 kHz
T2 1| 2.009947178 GHz -9.72 dBm T2 1| 2.009947902 GHz -12.12 dm
L i | teasuring... @

Highest Channel / 1SC1/ BPSK

Highest Channel / 1SC1 / QPSK

Spectrum b Spectrum b
Ref Level 24.90 dam  Ofset %60 06 = RBW 1 kHz Ref Level 24.80 dom  OFfset 4.00 d6 = RBW 1 knz
o Att 30dE @ SWT__ Sims @ VBW 3kHz _Mode Sweep o At 30dE @ SWT__ 50 ms @ VBW 3 kHz _Mode Sweep
@ 1Pk Max @10k Max
T MiL1] Z1.05 dbm| T MiL1] Z1.1 dbm|
20 dem 2.019816060 GHZ] 0 T 2.019816060 GHZ]
! Occ Bw 52.098408104 kHz| I Occ Bw 54.992764110 kHz|
10 dem: + 10 df v
'
r | 4 L
o T &, 0 B -
10 ,..'w tay -10 d i '."Hﬂ Llpmn i
" ™™ B
o Witasg,, I‘uﬂﬂﬂ I ”‘lUUl!J n
nd o o g " 20 di \F"W‘ i ™
1 m
N Whtayf, 0 dhy ek W1
- ey 2 T,
7] My, Y Ty
a0 It a0 ety
S WY NV
S0 -50
60 df -60 di
-70 df 70 df
CF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01981606 GH2 21.05 dBm M1 1 2.01981606 GHz 21.31 d8m
TL 1 2.01979508 GHz -6.09 d&m Occ Bw 52.098408104 kHz 1 1| 2.019794356 GHz -5.93 dm Occ Bw 54.90276411 kHz
Tz 1| 2.019847178 GHz -9.95 dam T2 1| 2.019849349 GHz -3.24 dm
L i | teasuring... @ i L hi | Measuring...
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Band 23 SCS3.75KHz

Lowest Channel / 1SC46/ BPSK

Lowest Channel / 1SC46 / QPSK

Spectrum

=

Ref Level 24.80 dam

Offset 4.80 dB & RBW 1 kHz

Spectrum

Ref Level 24.80 dém

Offset 4.80 d& & RBW 1 kHz

o At 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep o Att 30dE @ SWT_ SOms @ VBW 3kHz  Mode Sweep
@ 1Pk Max @10k Max
ML - 20.50 dom| ML 20.09 dom|
20 dBar 2.000183210 GHz| 20 ! 2000184660 GHz|
occBw || 49.204052098 kHz| Occ Bw 52.098408104 kHz|
10 dBm: I 10 d ’JJ 11 I
ad FJ L 0 d n b
-10d . — > < -10dl i “,l '!th
" Pﬂ umw
RTELLLL "y p il i
a0 Tk ™ i i il
Aot ), ! T Mg i
“and . miﬁ.mw aad ol o "mwmﬂw e e
T H ! A "
A : 0 — e
o L [P \Ht:‘-wﬂ' o
-50 -50
-60 df -60 di
-70 df 70 df
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2.00016321 GHz 20.59 dBm M1 1 2.00016466 GHz 2089 dem
T1 1 2.000155716 GH2 -8.87 dBm oce Bw 49.204052098 kHz T1 1 2.000154269 GH2 -9.53 dBm oce Bw 52.098408104 kHz
T2 1 2.00020492 GHz -7.12 dBm T2 1] 2.000206388 GHz -9.95 dBm

J Measuring... {0

Measuring... I

)i J

Middle Channel / 1SC46/ BPSK

Middle Channel / 1SC46 / QPSK

Spectrum b Spectrum b
Ref Level 24.00 dom  Offset .60 36 = RBW 1 kHz Reflevel 24.00 dom  Ofset 4.00 46 @ RBW 1 kHz
o At 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep e Att 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep
@ 1Pk Max @10k Max
ML 21.10 dbm| ML o 21.44 dom|
20 dom 1 2010063210 G113 2 1 2010004660 G113
e Bw 50.631230101 ki) occnw | 53545586107 ki)
10 dBm: i 10 d -
I |
' l
od 0 di
i T i
WA E Lyl
and ‘\ﬂf( ! a0 d an i
" hl
il EN W i
L o, iy,
20 di e 20 di T i
ol i "I, \‘fﬁ*’ T l f‘”ﬂm\.
“and L s e od i gl
o e o
» P 0 s St
'P’m\;vj T oA S
-50 -50
-60 df -60 di
-70 df 70 df
OF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01008321 GH2 21.19 d8m M1 1 2.01008466 GH2 21.44 dBm
T 1] 2.010054250 GHz -0.11 dam Occ Bw £0.651230101 kHz 1 1] 2.010053546 GHz -7.62 dam Occ Bw £3.545586107 kHz
T2 1 2.01010492 GHz -6.67 dBm T2 1] 2.010107091 GHz -5.83 dBm
L )i

| Measuring...

L 4

)i J

Measuring...

e e ——
O e 4

Hi

ghest Channel / 1SC46/ BPSK

Highest Channel / 1SC46 / QPSK

Spectrum b Spectrum b
Ref Level 24.90 dam  Ofset %60 06 = RBW 1 kHz Ref Level 24.80 dom  OFfset 4.00 d6 = RBW 1 knz
o At 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep e Att 30dE @ SWT  SOms @ VBW 3kHz  Mode Sweep
@ 1Pk Max @10k Max
MiL1] 20.97 dbm| MiL1] > Z1.01 dbm|
20 cem 201083210 611 20 ﬂ ! 2010003560 611
Occ Bw 52.098408104 kHz| Occ Bw || 54.269175109 kHz|
10 dem: 11 10 df | Hﬂ
\
od - [‘i o od T fl'\ ‘ﬂ“‘ =
104 _"‘:"J‘J'( I% 104 'Wﬁ'w “l“'l
gl
wwﬂ"‘]wﬂ M. Al m‘ﬂﬂ"‘ L
20 o N - 20 di e i
ol W, gl MR MW“H
Zan o et Bl A 0 ol LY
pfrarn v I.NJJM it UL T
WPPI F YW 40 dey— Al
AP A AT
-50 -50
-60 df -60 di
-70 df 70 df
CF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01998321 GH2 20.97 dBm M1 1 2.01998466 GH2 21.31 d8m
TL 1| 2.019953548 GHz -2.33 dém Occ Bw 52.098408104 kHz 1 1| 2.019952822 GHz -7.67 dBm Occ Bw 54.268175100 kHz
T2 1 2.020005644 GH2 -7.43 dBm T2 1 2.020007091 GHz -6.19 dBm
L )i

| Measuring...

)i J

Measuring...
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Band 23 SCS15KHz

Lowest Channel / 1SC1/ BPSK Lowest Channel / 1SC10/ BPSK

Spectrum Spectrum
Ref Level 24.00 dom  Offset +.00 db = RBW 3 kHz RefLevel 24.00 dam  Offset +.00 08 = RBW 3 kHz
o At 30dE SWT  S.6ms @ VBW 10kHz  Mode Sweep e Att 30dE SWT  SEms @ VBW 10 kHz  Mode Swaep
@ 1Pk Max @10k Max
T ML S T 21.75 dom|
20 dem 7\ . “\ 2.000163680 GHz|
/N oce Bw 121.562052243 kHz| OL\.JBw\l 112.879884226 kHz|
10 dBm: - 10 d
gl i
N \
ad [ Y o | od . af Vg T2
‘ u\J i ] “f iRk P ""'lul ] i “‘Lw'\ N
104 T A A | 104 o i1 I i1
. LTI E e VU Y URTEN
Ay o iy aravdl
A V- o NataRaL Vg
W T - T N
b, ] i !
< 30 dBemr=r -
b Y
a0 -40
S0 -50
60 df -60 di
-70 df 70 df
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2.00002636 GHz 21,79 dBm M1 1 2.00016366 GHz 21,75 dem
T1 1 1.999985673 GH2 -2.88 dBm oce Bw 122.286541245 kHz T1 1 2.000102171 GHz -5.30 dBm oce Bw 112.879884226 kHz
T2 1] 2.000107959 GHz -5.51 dBm T2 1] 2.000215051 GHz -2.75 dBm
L i | Measuring... i L hi | Measuring...

Middle Channel / 1SC1/ BPSK Middle Channel / 1SC10 / BPSK

Spectrum b Spectrum b
Ref Level 24.00 dom  Offset +.00 db = RBW 3 kHz RefLevel 24.00 dam  Offset +.00 08 = RBW 3 kHz
o At 30dE SWT  S.6ms @ VBW 10kHz  Mode Sweep e Att 30dE SWT  S6ms @ VBW 10 kHz  Mode Sweep
@ 1Pk Max @10k Max
mMi[1] [ I'TH 22.33 dBm|
20 dBar 20 A 2010063680 GHz|
Occ Bw 122.286541245 kHz| OLE'BW\-. 112.879884226 kHz|
10 dBm: 10 d ' -
A ] .
0 - 04 _n] W72
Ss n
o VA A L o i
] | LA AT AT v v
A VA N
el B [ & ) u v b
-20 dBy 20 ——r YR,
et \,tm‘ Py ~ ¥V CRTAYAY
) . B 1 o/
30 df 7 7 ke v
a0 -40
-50 -50
60 df -60 di
-70 df 70 df
OF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.0099356 GH2 22.24 dBm M1 1 2.01006368 GH2 22.33 dBém
T 1] 2.009885397 GHz -1.93 dam Occ Bw 122,286541245 kHz 1 1] 2.010002894 GHz -4.29 dam Occ Bw 112,870884226 kHz
T2 1] 2.010008683 GHz -4.95 dBm T2 1] 2.010115774 GHz -1.93 dBm
L i | Measuring... i L hi | Measuring...

Highest Channel / 1SC1/ BPSK Highest Channel / 1SC10/ BPSK

Spectrum b Spectrum b
Ref Level 24.00 dom  Offset +.00 db = RBW 3 kHz RefLevel 24.00 dam  Offset +.00 08 = RBW 3 kHz
o At 30dE SWT  S.6ms @ VBW 10kHz  Mode Sweep o Att 30dE SWT  SEms @ VBW 10 kHz  Mode Swaep
@ 1Pk Max @10k Max
3 o ML 21.86 dom| MALY 71.91 dom|
T i 1
20 dsm Iy 2.019835600 GHe] 0 - 2.019970910 GHe]
\I 1 Occ Bw 120.839363242 kHz| OCE BW 115.050651230 kHz|
10 dBm: 10 d
A0k
od g J | " od - ‘»\Jr L
IR v uf‘* -, Ar1 U I~
0 ! VA e 10d | AAL Y RN
A A VR A T
2o dam gt AL ey 0 VY IRV
/ v Ul Y T YA
f 1 ATV |
e e e 30 -—
v % / \
\ !
-an -a0
-50 -50
60 df -60 di
-70 df 70 df
OF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.0198356 GH2 21.86 dBm M1 1 2.01997091 GH2 21.91 d8ém
T 1] 2.019785673 GHz -2.35 dBm Occ Bw 120.839363242 kHz 1 1 2.0199 GHz -4.90 dBm Occ Bw 115,05065123 kHz
T2 1| 2.019908512 GHz -4.85 dam Tz 1| 2.020015051 GHz -2.44 dam
L i | teasuring... @RAN i L hi | Heasuring...

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 1SC1/ QPSK

Lowest Channel / 1SC10 / QPSK

Spectrum Spectrum
Ref Level 24.00 dom  Offset .60 db = RBW 3 kHz Reflevel 24.00 dom  OFfset 4.00 46 = RBW 3 kHz
o At 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep o Att 30dE @ SWT_ 5.6ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @10k Max
X .. ML ML, 21.16 dom|
20 dem A\ 0 A% 2.000165120 GHz|
f‘ i\ Occ Bw 117.221418235 kHz| OLJBW'\ 113.603473227 kHz|
10 dBm: 10 d
,'~. ! 7
ns AL W 0 N xf\\ g
AN i ATATE WA YT A A
. A TR VAVAW:! 104 o Y LRVAY;
1o NATR T~ * YAV VYRR URTR
20 df ALY Vin 20 di AR "/\‘.f‘ A n
20 RO T A
|/ VY N I YANAY
30 d Kl &
_an -40 o
-50 -50
60 df -60 di
-70 df 70 df
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2.00003343 GHz 20.95 dBm M1 1 2.00016512 GHz 21,16 dem
T1 1 1.999987844 GH2 -5.12 dBm oce Bw 117.221418235 kHz T1 1 2.000103618 GH2 -3.30 dBm oce Bw 113.603473227 kHz
T2 1] 2.000105065 GHz -7.56 dBm T2 1 2.000217221 GHz -1.34 dgm

( i

| Measuring...

L i

| Measuring...

Middle Channel

/ 1SC1/ QPSK

Middle Channel / 1SC10 / QPSK

Spectrum b Spectrum b
Ref Level 24.00 dom  Offset .60 db = RBW 3 kHz Reflevel 24.00 dom  OFfset 4.00 46 = RBW 3 kHz
o At 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep e Att 30dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @10k Max
ML 21.97 dbm| I AT 21.96 dom|
20 dBar 2.009930540 GHz| 20 / ‘\ 2010065120 GHz|
Occ Bw 117.221418235 kHz| OLJ’BW\ 111.432706223 kHz|
10 dBm: 10 d
od 0 di
2, .
104 \A A 104 PAAN
“ Ty INITITAAR /W
APvaNA pl, d NaAVATRC LPAN: I
,20%.\4 Ve 20 [AYA ERAYA
éf’” Vi W SNV "
0 - 7 B
(¥ - o
-40 -40
-50 -50
60 df -60 di
-70 df 70 df
OF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.00993054 GH2 21.97 d8m M1 1 2.01006512 GH2 21.96 dBm
T 1 2.00988713 GHz -3.76 dBm Occ Bw 117.221416038 kHz 1 1| 2.010008065 GHz -2.94 dam Occ Bw 111.432706223 kHz
T2 1] 2.010004342 GHz -7.69 dBm T2 1] 2.010116498 GHz -0.67 dBm

L )i J

Measuring...

L i

J Measuring... I

Highest Channel / 1SC1/ QPSK

Highest Channel

/ 1SC10/ QPSK

Spectrum b Spectrum b
Ref Level 24.00 dom  Offset .60 db = RBW 3 kHz Reflevel 24.00 dom  OFfset 4.00 46 = RBW 3 kHz
o At 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep e Att 30dE @ SWT_ 5.6ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @10k Max
X ) ML E ML 0 21.44 dom|
20 dem T 2.0198341 0 4 2.019968740 GHe]
Occ Bw 119.392185239 kHz| Ocd Bw 113.603473227 kHz|
b it
10 dBm: - 10 d -
A, T
od 1T IRVAY 0d 7T T
A \Jr\“f':\. Ay Y TV
1 T Ay a0d TR —fr
o v T Y ] Uy
ady Y VIV N AYATAUL Y 'uf\m
20 20 di VA i
. [ P VAU Veonq
Vi AV \
-0 TN 7 Y. |04 -
Y v 1,/
-40 -40
S0 -50
60 df -60 di
-70 df 70 df
OF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01983415 GH2 21.74 dBm M1 1 2.01996874 GH2 21.44 dBm
T 1] 2.019786397 GHz -2.35 dBm Occ Bw 119.392185239 kHz 1 1] 2.019902894 GHz -3.65 dBm Occ Bw 113.603473227 kHiz
T2 1 2.019905789 GH2 -5.23 dBm T2 1 2.020016498 GH2 -1.13 dBm

( i

J Measuring... {0

L i

| Measuring...
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG380410

Band 23 SCS15KHz

Spectrum 2 @] - _ Spectrum2 (X -
Ref Lovel 24.60 dém  Offset 4.80 06 w RBW 3 krz Ref Level 24.00 dim  Offset 4.80 d8 = RBW 3 khz
o Att 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep e Att 30dE @ SWT  5.6ms @ VBW 10kH:  Mode Sweep
@ 1Pk Max @10k Max
MiL1] 19.47 dbm| e 0.6 dbm|
20 dsm e 2.000046450 GHZ] 0 r’ﬂr«!‘_‘d‘:\ 2.000164400 GHZ]
/ Oce Bw 115.050651230 kHz| PecBw | 109.985528220 kHz|
10 dem: - 10 df e
A ) Loy 5
o r",f HA(/A - o Iy, T T ]"’\\f\\
-10d : ) \J ) A -10d IAVA L
T vays AT Al
\J/ Ve A% o
A 1) d Tl W
20 d - -20 : T
oy oy - Iy A,
Ao B . A
=0d —— 0.8 T
%
a0 -40
-50 -50
-60 df -60 di
-70 df 70 df
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
1 1 2.00004645 GHz 12.47 dém ML 1 2.0001644 GHz 20.36 dém
T1 1 1.999996527 GH2 3.45 dBm oce Bw 115.05065123 kHz T1 1 2.000093488 GH2 -2.90 dBm oce Bw 109.98552822 kHz
T2 1 2.000111577 GHz -3.15 dam T2 1| 2.000203473 GHz 3.13 dom
L i | teasuring... @ i L hi | Heasuring... i
Spectrum 2 @] - _ Spectrum2 (X -
Ref Lovel 24.60 dém  Offset 4.80 06 w RBW 3 krz Ref Level 24.00 dim  Offset 4.80 d8 = RBW 3 khz
o Att 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep e Att 30dE @ SWT  5.6ms @ VBW 10kH:  Mode Sweep
@ 1Pk Max @10k Max
- MiL1] 20,04 dbm| ML 2076 dbm|
b v Occ Bw 114.327062229 kHz| FﬁLL Bw \ 109.261939219 kHz|
10 dem: e t A 10 df -
1/ / 11
o Wil YA ‘q o ,fr“.f”t \ 7
Iay Y " Al M
; -, y ’\f\f\ B 4 A
-10 7 -10
T2y PYAYAY T
ny A M A
-20 dBm el I o0 di 0\ Vs _
Wb e 7 v
-30d At 2Y PN -
-an -a0
S0 -50
-60 df -60 di
-70 df 70 df
CF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz, 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.00993126 GH2 20.04 d8m M1 1 2.0100644 GHz 20.76 dBm
TL 1| 2.009896527 GHz 3.80 dBm Oce Bw 114.327062220 kHz 1 1| 2.009994211 GHz -2.71 dm Oce Bw 100.261639219 kHz
T2 1| 2.010010854 GHz -1.00 d&m T2 1| 2.010103473 GHz 2.53 dom
L i | Measuring... i L hi | Heasuring... i
Spectrum 2 @] - _ Spectrum2 (X -
Ref Lovel 24.60 dém  Offset 4.80 06 w RBW 3 krz Ref Level 24.00 dim  Offset 4.80 d8 = RBW 3 khz
o Att 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep e Att 30dE @ SWT  5.6ms @ VBW 10kH:  Mode Sweep
@ 1Pk Max @10k Max
MiL1] MLl 19.90 dbm|
10 dbar / Oce Bw 115.774240232 kHz| 104 PecBw | 111.432706223 kHz|
T R v
bl T2 Al \f i
od /‘ 7 ) 0di 71T . Y
J / / WATR. A%
0 oy AYAY od L, A NS 1
1 TRVa : U A
J P A AL
20 A 20d i) i
T WA h A i LN
o A e A AN o
30 df 7 3
-an -a0
-50 -50
-60 df -60 di
-70 df 70 df
CF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01984935 GH2 19.55 dBm M1 1 2.01994993 GH2 19.90 dBm
TL 1| 2.019795803 GHz 3.10 dém Occ Bw 115.774240232 kHiz 1 1| 2.019892764 GHz -2.26 dgm Occ Bw 111.432706223 kHiz
T2 1 2.019911577 GH2 -1.80 dBm T2 1 2.020004197 GHz 3.44 dam
L i | teasuring... @ i L il | Heasuring... i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 6SC0/ QPSK Lowest Channel / 6SC6 / QPSK

Spectrum 2

®]

’E]

Spectrum 2

®

o
Ref Level 24.60 dom  Offset .80 b w RBW 3 kHz Reflevel 24.00 dom  Offset 4.00 d8 = RBW 3 kHz
o Att 30dE @ SWT  S6m: w VBW 10kH:  Mode Sweep e Att 30dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
[@ 1Pk Max [@ 3Pk Max
mifi] 18.49 dBm| Mi1] 17.24 dBm)|
20 d8m T 2,000062370 GHZ] 0 - 2,000137630 GHZ]
Al Y 0cc By 136.758321273 kH| N e B 130.969609262 kHz|
10 dBm: 10 d
od i od
UAY
LA YA .m
-1od . -10 i W
L R VM, )]
20 dan - -20 d vy Y
- b RS S e aadl L
-30 d v 30 dam
a0 -40
50 50
60 o -60 di
70 d -70 d
CF 2.0001 GHz 691 pts Span 500.0 kHz CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 2.00006237 GHz 18.43 dBm [ 2.00013763 GHz 17.24 dBm
T1 1 2.000000145 GHz -1.69 dBm oce Bw 136.756321273 kHz T1 1 2.000069609 GHz -2.43 dBm oce Bw 130.969509262 kHz
T2 1 2.000136903 GHz -4.46 dBm T2 1 2.000200579 GHz -0.27 dBm
L J Measuring... i

| Measuring...

Middle Channel / 6SC0/ QPSK Middle Channel / 6SC6 / QPSK

Spectumz (@) = Spectrumz (%) =
Ref Level 24.60 dom  Offset .80 b w RBW 3 kHz Reflevel 24.00 dom  Offset 4.00 d8 = RBW 3 kHz
o At 30dE @ SWT  S6m: w VBW 10kH:  Mode Sweep e Att 30dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @10k Max
ML 18.25 dbm| EECETRY) 17.04 dbm|
20 dsm W 2009962370 GHz] 0 Y N 2.010036900 GHz|
I occ Bw 136.758321274 kH] VN e 130.969609262 kHz]
10 dBm: f a 10 d 7 v
d iils 1 P Al
a o
T i
j‘j / VAR A R v
10 df 5 = . -10d el e
s Vo n "t "
-20 dBm—r oA -20 di — ——
A S SV NN C / v Zgmwr
30 df - i
-an -a0
-50 -50
60 df -60 di
-70 df 70 df
OF 2.01 GHz 691 pts Span 500.0 kHz CF 2.01 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.00996237 GH2 18.25 dBm M1 2.0100369 GHz 17.84 d8m
T 1| 2.009900856 GHz -2.29 dam Occ Bw 136.758321274 kHz 1 1] 2.009960600 GHz -2.11 dBm Occ Bw 130.080609262 kHz
T2 1] 2.010037627 GHz -3.33 dBm T2 1] 2.010100579 GHz 0.33 dBm
L | Measuring...

| Measuring...

L 4

Highest Channel / 6SC0/ QPSK

Highest Channel /6SC6 / QPSK

Spectrum 2

®]

®

Spectrum 2
Ref Level 24.60 dom  Offset .80 b w RBW 3 kHz Reflevel 24.00 dom  Offset 4.00 d8 = RBW 3 kHz
o Att 30dE @ SWT  S6m: w VBW 10kH:  Mode Sweep e Att 30dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
@ 1Pk Max @10k Max
ML 18.72 dbm| MMIL1] 17.44 dbm|
20 dsm f 2.019862370 GHz| 20 2.019936900 GHz|
Occ Bw 136.034732272 kHz| 132.416787265 kHz|
10 dBm: 10 d
4 I 4 if}
o B o Y
AN AR v
10 df - o -10 df o
LA Y
-20 2, 7 -20 df - -
A 7~ ey
v W] S ALy
~a0 d — Byt
-40 -40
-50 -50
60 df -60 di
-70 df 70 df
OF 2.0199 GHz 691 pts Span 500.0 kHz CF 2.0199 GHz 691 pts Span 500.0 kHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 2.01986237 GH2 18.72 dBm M1 1 2.0199369 GHz 17.44 dBm
T 1] 2.019800858 GHz -1.67 dBm Occ Bw 136.034732272 kHz 1 1] 2.019869609 GHz -2.33 dBm Oce Bw 132.416787265 kHz
T2 1 2.019936903 GH2 .73 dBm T2 1 2.020002026 GH2 0.838 dam
Measuring

Measurin

L )i J

)i J

Sporton International Inc. (Kunshan)
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samonas. FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum 2 @]

&

Ref Level 24.90 dam  Offset 4.80 d8 & RBW 3 kHz
lo Att 30dE @ SWT  56ms ® VBW 10kHz  Mode Sweep

(@ 1Pk Max

20 de;

ML 13.04 dom)

10 e -

2.000092760 GHz
A r0CC B 180.173661361 kHz
M

0 dém

10d e

20 df

v
DY i

30 df

Ml

70 i

CF 2.0001 GHz

691 pts Span 500.0 kHz

Marker
Type | Ref | Tre | X-value |
ML 1

Y-value

|__Function__| Function Result |

2.00009276 GHz
T1 1 2.000010275 GHz
T2 1 2.000190443 GHz

13.04 dBm

5.31 dBm 0ce Bw

3.43 dBm

180.173661361 kHz

i

L JL

Measuring... Q0

—
e y

T
J

Middle Channel /12SC0 / QPSK

N/A

Spectrum 2 @]

=)

Ref Level 24.60 dom  Offset .80 b w RBW 3 kHz
o At 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep
@ 1Pk Max
. ML 14.02 dom)
20 dB 1T 2.010033290 GHzZ|
1008 [T J.’\ 0cc Bw\ 181.620839363 kHz|
T
0 dem ks
U Y
10
-20 df =
PR ST Ao Y
-30 df
-40
-50
60 df
70 d
OF 2.01 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01003329 GH2 14.02 dBm
T 1] 2.009909551 GHz 4.0 dam Occ Bw 161.620839363 kHz
T2 1 2.010091172 GHz 3.16 dBm
[ 1 | teasuring... GRRRESIEN w6

4

Highest Channel

/12SCO / QPSK

N/A

Spectrum 2 @]

=)

Ref Level 24.60 dom  Offset .80 b w RBW 3 kHz
o At 30dE @ SWT  S6ms @ VBW 10kH:  Mode Sweep
@ 1Pk Max
. ML 13,41 dom)
20 dB 1 2.019892760 GHzZ|
L0 [ T el 181.620830363 kHz
Fi v 7 e
0 dém l,l
/ I
10 d i a
el VA
-20 A i,
el [T A s
-30 df
-an
-50
60 df
70 d
OF 2.0199 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.01989276 GH2 13.41 d8m
T 1] 2.019809551 GHz 3.67 dém Occ Bw 161.620839363 kHz
T2 1 2.019991172 GH2 2.83 dam
il | measuring...
L L J

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : XMR2023CC660DLS
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: B9 of B57




samonas. FCC RADIO TEST REPORT

Report No. : FG380410

Conducted Emissions Mask

Band 23 SCS3.75KHz

Lowest Channel / 1SC1/ BPSK

Lowest Channel / 1SC1 / QPSK

(Spearm | =

Spectrum

Ref Level 29.90 d2m  Offset 4.80 d& Mode Swaep Ref Level 29.80 dem  Offset 4,60 db. Mode Swaep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 18m Max
Limit ghack PARS Lirr hack PABS
20 gBm2u i 20 dBm U ‘!
10 d8m i 10
od L od
[ Al ]
-10 dBm / A N -10 df
20 W, \ 20
=0d 30 d
a0y dem WW \M‘mﬁ 40 dpm L ;
" J L P
M ! (al A
g el
60 -60
CF 2.0001 GHz B001 pts Span 9.0 MHz CF 2.0001 GHz 8001 pts Span 9.0 MHz
fSpectrum Emissian Mask Standard: None [Spectrum Emissian Mask Standard: None
Tx Powier 23.53 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 23.78 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel ALimit
=1,500 MHz -500.000 kHz 5.000 kHz 1.99952 GHz -31.74 dém =55.26 dB. -18.74 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 1.99952 GHz -31.87 dBm +55.65 dB. -18.87 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 1.99987 GHz -25.86 dBm 4041cE -l441ds 500.000 kHz  -200.000 kHz | 5.000 kHz 1.99930 GHz -26.10 dBm 43BE R -1488dB
-200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz -2.79 dBm -26.32 dB -1.32 d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz -2.39 dBm -26.17 di -1.17 d8
100.000 kHz | 200.000kHz | 5,000 kHz 2.00020 GHz -26.07 dBm S150dB -26.60d8 100.000 kHz | 200.000kHz | 5000 kHz 2.00020 GHz -26.43 dBm 5227 d -2727d8
200.000 kkz | 500.000 kHz | 5.000 kiz 2.00034 GHz -29.18 dBm 527008 -17.70d8 200000 kWz | 500.000 kHz | 5,000 kHz 2.00031 GHz ~27.45 dém 5123k -1623ds
500.000 kHz 1.500 MHzZ 5.000 kHz 2.00060 GHz -39.20 dém -62.73 dB -26.,20 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.00070 GHz -32.44 dBm -56.22 db -19.44 d8
— T —
L )i Ready i L hi )i Ready [T i

Middle Channel / 1SC1/ BPSK

Middle Channel / 1SC1/ QPSK

Spectrum Spectrum
Ref Level 29.90 d2m  Offset 4.80 d& Mode Swaep Ref Level 29.80 dem  Offset 4,60 db. Mode Swaep
SGL Count 100/100 SGL Count 100/100
®18m Max ®18m Max
Limit ghack PARS Lirr hack
20 gBm2u ! 20 dBm U J’
10 derm - 10
v o |
_10d . -10d / T
20 20 i \
and o P
i e ot imiod 40 '"L‘| i '“"l" |
i it ey fr
" M | TN il Y
&0 -60
CF 2.01 GHz. B001 pts Span 9.0 MHz CF 2.01 GHz. 8001 pts Span 9.0 MHz
fSpectrum Emissian Mask Standard: None [Spectrum Emissian Mask Standard: None
Tx Powier 23.97 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 24.30 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit Range low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.00945 GHz -29.85 dam -53.82 dB. -16.85 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.00949 GHz -28.59 dBm +52.90 dB. -15.59 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 2.00977 GHz -26.07 d&m 50.04cB | -1504d8 500.000 kHz  -200.000 kHz | 5.000 kHz 2.00380 GHz -26.12 dBm 5043k -1543d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -2.30 dBm -26.27 dB. -1.27 d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -1.78 dBm -26.08 dB -1.08 dé
100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -27 .63 dém -51.60 dB. -26.60 d8 100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -27.39 dBm “51.70 dB. -26.70 d8
200.000 kkz | 500.000 kHz | 5.000 kz 2.01025 Gz -28.53 dBm 52508 -17.50d8 200.000 kkz | 500.000 kHz | 5.000 kHz 2.01021 Gz -27.76 dBm 5206cB -17.06d8
500.000 kHz 1.500 MHzZ 5.000 kHz 2.01051 GHz -38.46 dém -52.43 db -25.46 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.01058 GHz -33.05 dBm -57.35 dBb -20.05 d8&
— —
L )i Ready i L hi )i Ready [T i

Highest Channel / 1SC1/ BPSK

Highest Channel / 1SC1 / QPSK

Spectrum Spectrum
Ref Level 29.90 d2m  Offset 4.80 d& Mode Swaep Ref Level 29.80 dem  Offset 4,60 db. Mode Swaep
SGL Count 100/100 SGL Count 100/100
®18m Max ®18m Max
Limit Jhack Limit $hack
20 dBR2 ! 20 dBim 2 J’
10 derm - 10
ad 0 d \
104 - - -10d / -
20 ; 20 JJ \
_30d J LT
~sopem -1 b o i 40 dom U) OLT#
ke il e Mg iy}
L
&0 -60 |
B001 pts Span 9.0 MHz CF 2.0199 GHz 8001 pts Span 9.0 MHz
o Standard: None [Spectrum Emissian Mask Standard: None
Tx Powier 23.90 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 24.14 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aAlimit |
=1,500 MHz -500.000 kHz 5.000 kHz 2.01929 GHz -29.64 dém -53.54 dB. -16.64 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.01928 GHz -30.01 dBm “54.16 dB. -17.01 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 2.01968 GHz -17.80 d&m 41.70¢B 6.70dB 500.000 kHz  -200.000 kHz | 5.000 kHz 2.01970 GHz -26.04 dBm S048cE -1518d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz -2.36 dBm -26.27 dB -1.27 d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz -2.22 dBm -26.37 dB -1.37 dé
100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -26.92 dém -50.82 dB. -25.82 dB 100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -27.76 dBm +51.90 dB. -26.90 d&
200000 khz | 500.000kHz | 5.000 kHz 2.02014 GHz -26,36 dBm 50.26cB  -1526d8 200.000 kkz | 500.000 kHz | 5,000 kHz 2.02010 GHz -26.55 dBm 5069k -1569d8
500.000 khiz 1500 MHz | 5.000 kHz 2.02048 GHz -32.33 dém -56.24 db -19.33 dB 500.000 kHz 1500 MHz | 5.000 kHz 2.02061 GHz -33.86 dBm -58.01 db -20,66 d8
—

L i )i Ready

L hi )i Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023CC660DLS
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samonas. FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS3.75KHz

Lowest Channel / 1SC46/ BPSK

Lowest Channel / 1SC46 / QPSK

Spectrum b

Ref Level 29.80 d@m  Offset 4,80 dB Mode Swesp
SGL Count 100/100

Spectrum

Ref Level 25.80 dem  Offset 4,80 dB
SGL Count 100/100

Mode Sweep

@1Rm Max
hack Lirr hack
ﬁ| 20 dBm U F[
i 10 i
od | I | 0d /
-10 dam 1 \

/ .

g

Span 3.0 MHz

CF 2.0001 GHz B001 pts

— |

Span 3.0 MHz

CF 2.0001 GHz 8001 pts

[Spectrum Emission Mask
Tx Powier 24.84 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 5.000 kHz

[Bpectrum Emission Mask
Tx Pawer 23.85 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 5.000 kHz

Date:

Range Lows RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit Range low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 1.99959 GHz -30.20 d8m =55.04 dB. -17.20 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 1.99959 GHz -37.81 dBm 61.67 dB -24.81 dB
500.000 kHz | -200.000 kHz | 5.000 kHz 1.99939 GHz -26,73 dBm S1S6cE -1656d8 500.000 kHz  -200.000 kHz | 5.000 kHz 1.89977 GHz -29.38 dbm 5323k -18.23da
-200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz -26.25 dBm -51.10 di -26.10 d& -200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz -26.21 dBm -50.06 di -25.06 d&
100.000 kHz | 200.000kHz | 5,000 kHz 2.00020 GHz -L.50 dBm 26.34 dB -L34dB 100000 kHz | 200.000kHz | 5.000 kHz 2.00020 GHz -2.32 dBm -26.17 dB -L17 d8
200.000 kkz | 500.000 kHz | 5.000 kiz 2.00032 Gz “18.42 dBm 2327 dB 827 d8 200000 kWz | 500.000 kHz | 5,000 kHz 2.00030 GHz “19.44 dém 23298 8.29d8
500.000 kHz 1.500 MHzZ 5.000 kHz 2.00069 GHz -30.41 dém -55.26 dB -17.41 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.00069 GHz -30.78 dBm -54.63 db -17.78 d&

—
L )| Ready ] L )| Ready WHNERRARE ]

Middle Channel / 1SC46/ BPSK

Middle Channel / 1SC46 / QPSK

Spectrum

Spectrum

Ref Level 20.90 dBm  Offset 4.20 dB Mode Sweep Ref Leval 20.80 dBm  Offset 480 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max
Limi hack Lirr hack
20 gBm2A0 ﬁ 20 dfim 2 Fl
10 dBm Ti 10 Tt
ad i 0d J

syt | | : Mo aod i
" Ay ‘i ol y M bl
ki akilual A e L ’
:
-60 -60 |
CF 2.01 GHz BO01 pts Span 3.0 MHz CF 2.01 GHz HO01 pts Span 3.0 MHz

R
]
g

[Spectrum Emission Mask
Tx Power 25.38 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 5.000 kHz

[Bpectrum Emission Mask
Tx Pawier 24.25 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 5.000 kHz

Date:

Range Lows RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.00947 GHz -30.83 dam =56.21 dB. -17.83 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.00949 GHz -37.04 dBm -61.26 dB. -24.04 dB
500.000 kHz | -200.000 kHz | 5.000 kHz 2.00973 GHz -25.60 dBm S08BcE -1508d8 500.000 kHz  -200.000 kHz | 5.000 kHz 2.00380 GHz -27.81 dbm S2i6cE -17.16d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -26.12 dBm -51.50 dB. -26.50 d6 -200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -25.16 dBm -49.41 dB -24.41 dB
100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -0.85 dém -26.23 dB. -1.23d8 100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -2.19 dém -26.44 dB. -144d8
200.000 kkz | 500.000 kHz | 5.000 kz 2.01022 Gz -17.01 dém 4328 B 828 d8 200.000 kkz | 500.000 kHz | 5.000 kHz 2.01023 GHz -19.00 dém -43.26 B 8.26 dB
500.000 kHz 1.500 MHzZ 5.000 kHz 2.01061 GHz -29.75 dém -55.13 di -16.75 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.01051 GHz -36.65 dBm -60.90 dB -23.,65 d8

—
L )| Ready ] L )| Ready

Highest Channel / 1SC46/ BPSK

Highest Channel / 1SC46 / QPSK

Spectrum

Spectrum

Date: 7.SEP.Z

Ref Level 20.00 d3m  Offset 4,80 cb Mode Sweep Ref Level 29.90 dém  Offset .60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
®18m Max ®18m Max
Limit Jhack Limit §heck
20 gBm2A0 ﬁ] 20 dfim 2 +
10 d8m i 10
y A .
-10d - \ -10d -
20 J ; 20 ‘J
a0 4 | L] 30 di y
bl b 40d i AT
hl ) N ol TR P Wy
0 o s bl L TP by
60 -60
CF 2.0199 GHz BO01 pts Span 4.0 MHz CF 2.0199 GHz 8001 pts Span 4.0 MHz
fSpectrum Emissian Mask Standard: None [Spectrum Emissian Mask Standard: None
Tx Power 25.24 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawer 24.12 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Lows RangeUp | RBW | Frequency | PoweraAbs | PowerRel | Range low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.01935 GHz -30.82 dém =56.06 dB. -1.500 MHzZ -500.000 kHz 5.000 kHz 2.01935 GHz -33.17 dBm +57.29 dB. -20.17 d8
500000 kHz | -200.000 kHz | 5.000 kHz 2.01969 GHz -24.41 dbm 500.000 kHz | -200.000kHz | 5,000 kHz 2.01970 GHz -27.40 dBm
-200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz -25.84 dém -200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz -25.86 dBm
100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -1.25 dBm 100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -1.93 dém
200.000 kHz | S00.000 kHz | 5,000 kz 2.02011 GHz -17.68 dom 200.000 kHz | S00.000kHz | 5,000 kHz 2.02013 GHz -25.62 dbm
500.000 khiz 1,500 MHz | 5,000 kHz 2.02045 GHz -29.19 dim -16.15 d8 500.000 kHz 1500 MHz | 5.000 kHz 2.02054 GHz -31.74 d8m
L i )i Ready i L )i Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023CC660DLS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 1SC1/ BPSK

Lowest Channel / 1SC10 / BPSK

(Spearm | =

Spectrum

CF 2.0001 GHz B001 pts
Standard: None

Tx Bandwidth 200.000 kHz

Span 3.0 MHz

pectrum Emission Mask

Tx Power 25.49 dBm RBW 5.000 kHz

CF 2.0001 GHz

8001 pts

Ref Level 20.80 d@m  Offset 480 di Mode Sweep Ref Level 29.80 dém  Offset 480 dB Mode Sweep
: SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max
Limit ghack PABS Limit ¢hack PABS
20 gBm2u ﬂ 20 dBm 2 1L
10 df 10 di
o \ o i
T L.
! Pl
-20d r 20
-30 df -30 df I'f
n Py . p g
IRl AL N T LA 1L
i Do TR W TRl ol o W C Il S
60 -60
| N —
MHz

Span 3.0

pectrum Emission Mask
Tx Pawier 25.47 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 5.000 kHz

Range Low RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit Range Lovs RangeUp | RBW | Frequency | PowerAbs | Power Rel ALimit
=1,500 MHz -500.000 kHz 5.000 kHz 1.99958 GHz 28,50 dam =53.96 dB. -15.50 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 1.99951 GHz -32.93 d8ém +58.40 dB. -19.93 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 1.99930 GHz -22.70 dém 48.10c¢E  -1319d8 500.000 kHz  -200.000 kHz | 5.000 kHz 1.99930 GHz -25.70 dBm 51176 -1617d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz -0.64 dém -26.13 dB 1,13 d& -200.000 kHz -100.000 kHz 5.000 kHz 1.99999 GHz -19.40 dBm -44.87 di -19.87 d&
100.000 kHz | 200.000kHz | 5,000 kHz 2.00021 GHz -19.51 dBrm -45.00 dB 20,00 d& 100.000 kHz | 200.000kHz | 5000 kHz 2.00020 GHz 0.07 dém -25.41dB
200.000 kkz | 500.000 kHz | 5.000 kiz 2.00032 Gz 26,45 dBm S1o4de  -1604ds 200000 kWz | 500.000 kHz | 5,000 kHz 2.00031 GHz ~18.50 dém 4307 ds
500.000 kHz 1.500 MHzZ 5.000 kHz 2.00075 GHz -31.93 dém 42 db 18.53 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.00066 GHz -28.42 dBm 3.86 dB
L i )i Ready y L hi )i Ready
Date: 18.5EP.2023 18110145 Date: 18.5EP.2023
Spectrum z (X vy
Ref Level 25.80 dém Offset 4.80 d& & RBW 5 kHz
S 3548 @ SWT 500 ms @ VBW 20kHz  Mode Sweep
SGL Count 100/100
[837m Max
20
10 d
- »
104
-20
30 d
40
5o d
60 d
GF 2.0002005 GHz 691 pts Span 2.04 kHz
‘Channel Power
Bandwidth 1.00 kHz Power -6.69 dBm Tk Total -6.69 dBm

L i

SEP.2023

Date:

J

Ready

Middle Channel / 1SC1/ BPSK

Middle Channel / 1SC10 / BPSK

Spectrum

Spectrum

pectrum Emission Mask
Tx Power 25.98 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 5.000 kHz

Ref Level 29.90 d2m  Offset 4.80 d& Mode Swaep Ref Level 29.80 dem  Offset 4,60 db. Mode Swaep
SGL Count 100/100 SGL Count 100/100
@ 10m Max ®18m Max
Limit gheck PABS Limit ¢heck PABS
20 gBm2u ‘I 20 dBm 21U f"
10 df Jh)‘ 10 d L\
. | | . an
-10 d - -10 di ﬂ"ﬂ lm -
20 i -20 m.. 1
" 304
, ' |/ T
‘ [ Ml b |
P{J1] AT iy
s 60 |
CF 2.01 GHz BO01 pts Span 3.0 MHz CF 2.01 GHz HO01 pts Span 3.0 MHz

pectrum Emission Mask
Tx Pawer 26.02 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 5.000 kHz

Range Low RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.00948 GHz 27.99 dBm -53.97 dB. -14.99 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 2.00980 GHz -22.67 dBm 48.65¢B  -1365d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz 0.08 dém -25.90 dB. 0,90 dé
100.000 KKz | 200.000kHz | 5.000 knz 201011 GHz “19.16 dem “45.14 dB 20,14 d8
200000 khz | 500.000kHz | 5.000 kHz 2.01023 GHz -26,03 dém 52016 -17.01d8
500.000 khiz LS00 MHz |_5 000 kHz 201050 6Hz -30.65 dem _56.62 db -17.65 dB

Range Lovs RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.500 MHzZ -500.000 kHz 5.000 kHz 2.00941 GHz -31.28 dBm +57.30 dB. -18.28 d8
500.000 kHz  -200.000 kHz | 5.000 kHz 200973 GHz -25.86 dBm S1BECE  -1688d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00989 GHz -18.96 dBm -44.98 dB -19.98 d&
100.000 kHz | 200.000kHz | 5000 kz 2.01010 GHz 0.44 dBm 2558 dB -0.58 d8
200.000 kkz | 500.000 kHz | 5,000 kHz 2.01021 GHz -18.84 dBm -44.86 cb -2.86 d&
500.000 kHz 1.500 MHz | 5.000 khz 2.01054 GHz -26.33 dBm -54.35 db -15.33 d8

L )i Ready

Date: 18.SEP.2023

 — - T Rewtr

Date: 18.SEP.2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023CC660DLS
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Report No. : FG380410

Highest Channel / 1SC1/ BPSK

Highest Channel / 1SC10/ BPSK

(oSSR =

e (=

DY T | W)
aoim - BT | pordd P W Ll T
WW‘\'F w !

Ref Level 29.50 dBm Offset 480 de Mode Sweep Ref Level 29.80 deém Offset 480 db Mode Sweep

SGL Count 100/100 SGL Count 100/100
@ 1Pm Max @1Rm Max

Limit gheck PABS Li thack PABS

10 d Il& 10 ds jll

” [ | o \ |

-10 df T d‘ h;}")l -10 d )‘"ﬂ"d I-M T

-20

¥ )
= I Pt A
T L L PRI I
MWHW "WMWH%WL»‘

Date: 18.SEF.2023 17:04:20

60
CF 2.0199 GHz 8001 pts Span 3.0 MHz. CF 2.0199 GHz 8001 pts Span 3.0 MHz.
pectrum Emissian Mask Standard: None pectrum Emission Mask Standard: None
Tx Powier 25.77 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 25.71 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBwW | Frequency | PowerAbs | PowerRel |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel ALimit
“1.500 MHZ | -500.000 kiZ 5000 FHz 201936 GHZ Z9.12dBm 5489 0B -15.1208 ~1.500 MHZ | -500.000 kiZ | 5,000 KHZ | 201873 GHZ 37.3408m | 630508 243408
500.000 kHz | -200.000 kHz | 5.000 kHz 2.01962GHz | -19.84dBm 4571k -1071ds | 500.000 kHz  -200.000 kHz | 5.000 kHz 2.01965GHz | -26.72 dBm 5250cB -17.50d8 |
-200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz 0.20 dém -25.57 dB 057 dé -200.000 kHz -100.000 kHz 5.000 kHz 2.01979 GHz -16.71 dBm | 4242 dB
100.000 KKz | 200.000kHz | 5.000 knz 2.02001 GHz -18.70 dem a47de 1947 ds 100.000 kHz | 200.000kHz | 5000 kz 2.02000 GHz 0.44 d8m 252708
200000 khz | 500.000kHz | 5.000 kHz 2.02026 GHz | -29.21dBm 5426cB  -1998d8 | 200.000 kkz | 500.000 kHz | 5,000 kHz 202014 GHz | -19.44 dBm -45.15 b
500.000 khiz 1500 MHz | 5.000 kHz 2.02063 GHz -34.53 dbm 5 b 2153 d8 500.000 khz 1500 MHz | 5,000 kHz | 2.02087 GHz -36.34 dBm | 4 db
)| T e e )| L
Date: 18.5EP.2023 17102145 Date: 18.5EP.2023 16154115
Spectrumz (0 vy Spectrumz (0 vy
Ref Level 29.80 dam Offset 4.80 d8 & RBW 5 kHz Ref Level 29.80 dam Offset 4.80 d& & RBW 5 kHz
o At 354 @ SWT  S00ms @ VBW 20kHz  Mode Sweep o Att 35dE @ SWT 500 ms @ VBW 20kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1~m Max [837m Max
20 d8 20 dé
10d 10 d
a o
104 104
-20 -20
=0d 30 d
40 dif -40
sod 5o d
-60 -60
CF 2.0197995 GHz 691 pts Span 2.04 kHz GF 2.0200005 GHz 691 pts Span 2.04 kHz
‘Channel Power ‘Channel Power
Bandwidth 1.00 kHz Power -6.71 dBm Bandwidth 1.00 kHz Power -6.41 dBm Tx Total -6.41 dBm
T ) y, T T Ready )

Date: 15.SEF.2023 16:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023CC660DLS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 1SC1/ QPSK

Lowest Channel / 1SC10 / QPSK

Spectrum

(=]

Spectrum

CF 2.0001 GHz B001 pts

Span 3.0 MHz

Ref Level 20.80 d@m  Offset 480 di Mode Sweep Ref Level 29.80 dém  Offset 480 dB Mode Sweep

SGL Count 100/100 SGL Count 100/100
e e e e
20 gBm2u fr 20 dBim 2

10 dém J' 10

d Il 4
-Dwuarr - | . i | -Dw'* -
20 ‘ﬂ % 20

i
30 d -30 df
Can o Il ﬁllhuT 40 R T jl L LA 1y
TR Uil | ETICHEMLAL AL
60 — g -
\ l ] [

CF 2.0001 GHz 8001 pts

Span 3.0 MHz

[Spectrum Emission Mask Standard: None

[Bpectrum Emission Mask Standard: None

Tx Powier 25.89 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 25.82 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 1.99959 GHz 28,10 dBm =54.00 dB. -15.10 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 1.99959 GHz -30.86 d8m +56.68 dB =17

500.000 kHz | -200.000 kHz | 5.000 kHz 1.99939 GHz -18.66 d&m 44568 -2.58dB 500.000 kHz  -200.000 kHz | 5.000 kHz 1.99939 GHz -25.84 dBm 5166 cB
-200.000 kHz -100.000 kHz 5.000 kHz 2.00000 GHz 0,53 dém -26.43 dB -1.43 d8 -200.000 kHz -100.000 kHz 5.000 kHz 1.99999 GHz -18.11 dBm -43.92 dBb
100.000 kHz | 200.000kHz | 5,000 kHz 2.00021 GHz 20,54 dBm -46.44 dB -21.44d8 100.000 kHz | 200.000kHz | 5000 kHz 2.00020 GHz -0.64 dBm -26.45 db.
200.000 kkz | 500.000 kHz | 5.000 kiz 2.00030 GHz 26,23 dBm S212d8 -17.12d8 200000 kWz | 500.000 kHz | 5,000 kHz 2.00031 GHz “16.94 dém 3276 db

500.000 kHz 1.500 MHzZ 5.000 kHz 2.00083 GHz -31.34 dém B -18.34 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.00064 GHz -29.61 dBm
)| Ready ] L )| Ready

Middle Channel / 1SC1/ QPSK

Middle Channel / 1SC10 / QPSK

Spectrum

Spectrum

Ref Level 29.60 dem  Offset 4.80 cB Mode Swasp Ref Level 20.90 dém  Offset 4.60 db Mode Swasp
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max
Limit §heck PAES Limit §heck PABS
20 gBm2u J!I 20 dBim 2
10 d8m 10
I

od h— 0d

o I s |

- f NI 0 - t
20 df ‘F‘ Fi"h -20

20 df -30 d "| 4
. whp L I|“”| 40 s

VLT R i ”

™

60 I i L ‘

CF 2.01 GHz BO01 pts Span 3.0 MHz CF 2.01 GHz

8001 pts

Span 3.0 MHz

[Spectrum Emission Mask Standard: None

[Bpectrum Emission Mask Standard: None

Tx Powier 26.30 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 26.23 dBm Tx Bandwidth 200.000 kHz

Range Low RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel
=1,500 MHz -500.000 kHz 5.000 kHz 2.00950 GHz -28.67 dém 4.97 dB -15.67 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.00950 GHz -30.71 dBm +56.94 dB.
500.000 kHz | -200.000 kHz | 5.000 kHz 200973 GHz -18.74 dBm 4504cE -1004d8 500.000 kHz  -200.000 kHz | 5.000 kHz 200973 GHz -25.90 dBm EEREN)
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz 0,07 dém -26.37 dB. -1.37 d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.00989 GHz -17.51 dBm -43.74 dB
100.000 kHz 200.000 kHz 5.000 kHz 2.01011 GHz 20.12 dBm -46.42 dB. -21.42 dB 100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -0.21 dém <26.43 dB.
200.000 kkz | 500.000 kHz | 5.000 kz 2.01020 Gz 26,00 dém 52308 -17.30d8 200.000 kkz | 500.000 kHz | 5.000 kHz 2.01021 GHz -16.02 dBm 42248
500.000 kHz 1.500 MHzZ 5.000 kHz 2.01051 GHz -31.86 dém -58.16 dB -18.86 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.01055 GHz -28.35 dBm -54.57 db

L J Ready 1] ] J Ready IT]

RBW 5.000 kHz

| auimit |
-1771d8
-17.13d8
-18,74 d&
-143ds
724dB
-15.35 d8

- 4

Highest Channel / 1SC1/ QPSK

Highest Channel / 1SC10/ QPSK

Spectrum

Spectrum

Date: 8

144:24

Ref Level 29.90 d2m  Offset 4.80 d& Mode Swaep Ref Level 29.80 dem  Offset 4,60 db. Mode Swaep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 18m Max
hack PARS Lin hack PABS
20 dBm J.I 20 dBim 2
10 derm i 10
o i I 1 o
_10d ! A 104
10 - N " 10 -
-20 HT ) -20
i I
AN LT - ewes T
il (ATH o o | 11T
W W Ll VIV HJJ‘JM
CF 2.0198 GHz B001 pts Span 9.0 MHz CF 2.0199 GHz 8001 pts Span 9.0 MHz
fSpectrum Emissian Mask Standard: None [Spectrum Emissian Mask Standard: None
Tx Powier 26.04 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 26.00 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aAlimit |
=1,500 MHz -500.000 kHz 5.000 kHz 2.01938 GHz -28 44 dam =54.48 dB. 15,44 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.01938 GHz -31.94 dBm +57.94 dB.
500.000 kHz | -200.000 kHz | 5.000 kHz 2.01963 GHz -18.72 dBm 4476 B 276 dB 500.000 kHz  -200.000 kHz | 5.000 kHz 2.01970 GHz -26.83 dBm 5284 dB
-200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz -0.29 dBm -26.33 dB 1,33 d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.01979 GHz -17.33 dBm -43.33 dB
100.000 kHz 200.000 kHz 5.000 kHz 2.02001 GHz -19.17 dém -45.21 dB. 20,21 d& 100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -0.17 dBm -26.18 dB.
200000 khz | 500.000kHz | 5.000 kHz 2.02012 GHz -26,36 dBm 53.02¢6  -18.02d8 200.000 kkz | 500.000 kHz | 5,000 kHz 2.02012 GHz -19.86 dBm -45.86 cb
500.000 khiz 1500 MHz | 5,000 kHz 2.02045 GHz -32.58 dém -58.62 db -19.58 d8 500.000 khz 1500 MHz | 5.000 kHz 2.02043 GHz -26.97 dBm -54.57 dB.
L i )i Ready i )i Ready i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 3SC0O / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum

(7

Ref Level 29,80 dém  Offset 480 d8

SGL Count 1004100

Mode Sweep

Spectrum

Ref Level 29.80 dBm  Offset 4.80 cB

SGL Count 100/100

Mode Sweep

®1Pm Max @ 1Rm Max
Limit §hock Pags Limit Gheck PABS
20 gBR 2 20 dBm 2L
10 ¢l 1 10 di
o H"n 1 o i I }
\ — 1t SAPLLE
-10 dBm- '“r‘ 1 -10 T f'(" lk T
-20 20d U‘b
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i b A A L A TV TU TV TR LT
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- 0
CF 2.0001 GHz 8001 pts Span 3.0 MHz CF 2.0001 GHz. 8001 pts Span 3.0 MHz
[Bpectrum Emission Mask Standard: None Emission Mask Standard: None
Tx Power 27.11 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Power 26.86 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PaowerRel |  Alimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.500 MHz | -500.000 kHz 5.000 kHz 1.90955 Griz -55.02 db -14.81 0B -1.500 MHz | __-500.000 kHZ 5.000 kHz 1.95945 GHz -32.60 dBm ~59.55 dB -19.69 dB
-500,000 kHz | -200.000 kHz 5.000 kz 1.99950 GHz 44,55 db -5.55 0B 500,000 kHz | -200.000 kHz 5.000 kHz 1.93981 GHz -25.75 dBm S2.61d8 -17.61d8
-200,000 kHz | -100.000 kHz 5.000 kz 2.00000 GHz -27.78 db -2.77 0B -200.000 kHz | -100.000 kHz 5.000 kHz 1.99999 GHz -20.09 dBm -46.95 dB -21.95 d8
100,000 kHz 200.000 kHz 5.000 kHz 2.00021 GHz - -49.50 db -24.49 d 100.000 kHz 200.000 kHz 5.000 kHz 2.00020 GHz 0.13 dBm -26.73 d8 -1.73 d8
200,000 kHz | 500,000 kHz 5.000 khiz 2.00031 GHz -23.80 dém 5091 db -15.90 B 200,000 kHz | 500.000 kHz 5.000 kHz 2.00030 GHz -17.12.d8m 4308 d8 -5.98 d8
500.000 kHz 1.500 MHz 5.000 kHz 2 00060 GHz -30.05 dBm 5716 d& -17.05 dB 500.000 kHz 1.500 MH2 5.000 kHz 2.00065 GHz -28.85 dBm 55.71 dB -15.85 dB.
———— 1
| Read: m
L ady CECECCEECR P Ready AN WO 4

Middle Channel / 3SC0O / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum

Spectrum

CF 2.01 GHz B001 pts Span 3.0 MHz

Ref Level 29.80 dém  Offset 4.80 & Mode Swasn Ref Level 29.50 dem  Offset 4,60 cB Mode Swesn
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max

Limit ghack PAkS Limit §heck PARs
20 gBm2u 20 dBm U

0
10 d8m “\ 10 } }l_‘
o =
|
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[ 1

CF 2.01 GHz

8001 pts

Span 3.0 MHz

Standard: None
Tx Bandwidth 200.000 kHz

[Spectrum Emission Mask

Tx Power 27.07 dBm RBW 5.000 kHz

Standard: None
Tx Bandwidth 200.000 kHz

[Bpectrum Emission Mask
Tx Pawier 26.99 dBm

Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel
=1,500 MHz -500.000 kHz 5.000 kHz 2.00950 GHz -26.81 dém -53.88 dB. -13.81 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.00950 GHz -29.50 dBm +56.49 dB.
500.000 kHz | -200.000 kHz | 5.000 kHz 200973 GHz -15.84 dBm 221 dB 781dB 500.000 kHz  -200.000 kHz | 5.000 kHz 200973 GHz -23.57 dbm -50.56 cb
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -0.33 dém -27.40 dB -2.40d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.00989 GHz -19.51 dém -46.50 dB.
100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -22.21 dém -49.28 dB. 24,28 dB 100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz 0.48 ddm -26.51 dB.
200.000 kkz | 500.000 kHz | 5.000 kz 2.01020 Gz 2321 dém 502706 -1527d8 200.000 kkz | 500.000 kHz | 5.000 kHz 2.01020 Gz -15.27 dém 4226 db
500.000 kHz 1.500 MHzZ 5.000 kHz 2.01053 GHz -29.19 dém -56.26 dB -16.19 48 500.000 kHz 1.500 MHzZ 5.000 kHz 2.01053 GHz -27.75 dBm -54.74 db

)| Ready ] L )| Ready

RBW 5.000 kHz

| aLimit
-16.50 8
1556 d8
-21.50 d&
-151ds
726 dB
-14.75 d8

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum

Spectrum

0
| |

Ref Level 20.00 d3m  Offset 4,80 cb Mode Sweep Ref Level 29.90 dém  Offset .60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max
Limit dheck vafs Limit §heck PaRS
20 gBm2u w |N
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CF 2.0199 GHz BO01 pts Span 3.0 MHz CF 2.0199 GHz HO01 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None [Bpectrum Emission Mask Standard: None
Tx Power 26.93 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Power 27.34 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | alimit | Range low | RangeUp |  RBW | Frequency | Power Abs Power Rel ALimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.01939 GHz 27 .74 dBm =54.67 dB -14.74 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.01933 GHz -31.04 dBm +58.39 dB. -18.04 d8
-500.000 kHz -200.000 kHz 5.000 kHz 2.01970 GHz. -18.04 dBm -44.97 dB -2.97 d& -500.000 kHz -200.000 kHz 5.000 kHz 2.01970 GHz. -23.97 dBm -51.32dB -16.32d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.01980 GHz 0.25 dém -27.18 dB -2.18 dé -200.000 kHz -100.000 kHz 5.000 kHz 2.01979 GHz -15.64 dBm -42.95 dB -17.99 d&
100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz 16.76 dém -43.60 dB. -18.69 d8 100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz 0.36 ddm -26.99 dB. -1.99 da
200.000 kHz 500.000 kHz 202011 GHz -23.84 dém -50.77 d& -15.77 d& 200.000 kHz 500.000 kHz 5.000 kHz 202011 GHz -17.53 dBm -44.86 dB -2.63 da&
500.000 kHz 1.500 MHz 2.02040 GHz -30.94 dBm -57.87 dB -17.94 dB 500.000 kHz 1.500 MHz 5.000 kHz 2.02051 GHz -28.34 dBm -56.68 db -16.34 dB
— —_—
L | ready RNERNNAN W i [ ] Ready  WNNERNARN W6 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380410

Band 23 SCS15KHz

Lowest Channel / 6SC0/ QPSK

Lowest Channel / 6SC6 / QPSK

Spectrum

Ref Level 29.80 dBm  Offset 4.80 dB
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 29.80 dBm
SGL Count 100/100

Offset 4.80 db Mode Sweep

@ 1Rm Max @ 17m Max
Limit Gheck PARS ‘ Limit qhock PARS
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CF 2.0001 GHz 8001 pts.

Span 3.0 MHz

. R
LM AT TR
TRl TR iy

CF 2.0001 GHz

i

=]

NI
"M AL

Span 3.0 MHz

=2
3

8001 pts

[Spectrum Emission Mask
T Power 26.83 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 5.000 kHz

[Spectrum Emission Mask
Tx Power 26.44 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 5.000 kHz

Ref Level 29.80 dam
SGL Count 100/100

Offset 4,80 de Mode Swesp

Range Low | RangeUp | RBW | __Frequency | PowerAbs | PowerRel | RangeLlow | Rangeup | RBW. | __Frequency | PowerAbs | PowerRel |  ALimit
-1.500 MHz | 500,000 kHz 5.000 kHz 1.99958 GHz ~29.50 dBm -56.34 dB -1.500 MHz | 500,000 kHz 5.000 kHz 1.95943 GHz -33.30 dBm -59.74 dB ~20.30 dB
-500.000 kHz -200.000 kHz 5.000 kHz 1.99989 GHz -19.11 dém -45.94 d8 -500.000 kHz -200.000 kHz 5.000 kHz 1.99988 GHz -21.97 dBm -48.41 dB -13.41 dB
-200.000 kHz | -100.000 kHz 5.000 kHz 2.00000 GHz -4.27 dBm -200.000 kHz | -100.000 kHz 5.000 kHz 1.99999 GHz -19.64 dBm -21.08 d8
100,000 kHz | 200.000 kHz 5.000 kHz 2.00021 GHz -17.86 dém 100,000 kHz | 200.000 kHz 5.000 kHz 2.00020 GHz ~6.40 dBm 7.84d8
200,000 kHz | 500.000 kHz 5.000 kHz 200048 GHz -28.14 dém 200,000 kHz | 500.000 kHz 5.000 kHz 2.00032 GHz -18.53 dém -5.97 &
500.000 kHz 1.500 MHz 5.000 kHz 2.00065 GHz -30.29 dBm 500.000 kHz 1.500 MH2 5.000 kHz 2.00062 GHz -28.30 dBm 5.30 d8

Ready % Ready 4
Spectrum b Spectrum b

Ref Level 29.80 dBm
SGL Count 100/100

Offset 4,80 de Mode Swesp

o e LI { Mﬂ
At

E.F 2.01 GHz 8001 pts

Span 3.0 MHz

pectrum Emission Mask Standard: None

@ 1Rm Max @1Rm Max

Limit ghack Limi hack PABS
20 gBm2u 20 dBim 2
o ® y
od 0 di
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-10 -10 } +
20 20

-30 df

sofes

B |

CF 2.01 GHz, B001 pts Span 3.0 MHz
[Epectrum Emission Mask Standard: None

Tx Powier 26.81 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz Tx Pawier 26.66 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz

Range Low RangeUp | RBwW | Frequency | PowerAbs | PowerRel |  alimit Range low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.00950 GHz -27.78 dém =54.59 dB. -14.78 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.00946 GHz -27.99 dBm “54.65 dB. -14.99 d8
500.000 kHz | -200.000 kHz | 5.000 kHz 2.00980 GHz -16.35 dém 43.76 b 876 dB 500.000 kHz  -200.000 kHz | 5.000 kHz 2.00980 GHz -21.47 dBm 48136 -1313d8
-200.000 kHz -100.000 kHz 5.000 kHz 2.00990 GHz -0.02 dém -26.83 dB -183d8 -200.000 kHz -100.000 kHz 5.000 kHz 2.00989 GHz -12.64 dBm -39.30 dB. -14.30 d&
100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz 11,98 dém -38.70 dB. -13.79 d8 100.000 kHz 200.000 kHz 5.000 kHz 2.01010 GHz -0.09 dém <26.75 dB. -1.75da
200.000 kkz | 500.000 kHz | 5.000 kz 2.01024 GHz -21.79 dém 48.50cB -1350d8 200.000 kkz | 500.000 kHz | 5.000 kHz 2.01020 Gz -16.26 dBm 4203 B 7.93dB
500.000 kHz 1.500 MHzZ 5.000 kHz 2.01055 GHz -29.38 dém -56.16 dB -16.38 d8 500.000 kHz 1.500 MHzZ 5.000 kHz 2.01051 GHz -27.65 dBm -54.31 dB -14.65 d8

)| Ready ] L )| Ready ]

Highest Channel / 6SC0/ QPSK

Highest Channel /6SC6 / QPSK
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m

Spectrum b

HENE

Ref Level 20.00 d3m  Offset 4,80 cb Mode Sweep Ref Level 29.90 dém  Offset .60 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @1Rm Max
Limit dheck vafs Li heck PaRS
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CF 2.0199 GHz BO01 pls Span 3.0 MHz

[Epectrum Emission Mask Standard: None
Tx Power 25.43 dBm Tx Bandwidth 200.000 kHz

Range Low RangeUp | RBW |

RBW 5.000 kHz
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. ‘ il
o R
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CF 2.0199 GHz
pectrum Emission Mask
Tx Pawer 26.71 dBm

8001 pts
Standard: None
Tx Bandwidth 200.000 kHz

Span 3.0 MHz

RBW 5.000 kHz

Frequency | Powerabs | PowerRel | atimit | Rangelow | RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
=1,500 MHz -500.000 kHz 5.000 kHz 2.01910 GHz 31,61 dBm =57.04 dB. -18.61 d8 -1.500 MHzZ -500.000 kHz 5.000 kHz 2.01937 GHz -29.24 dBm +55.95 dB. -16.24 d8
500,000 kHz | -200.000 kHz 5.000 kHz 2.01963 GHz -18,37 dbm -3.78 db -8.79da 500000 kHz | -200.000 kHz 5.000 kHz 2.01966 GHz -22.33 dBm -48.10 db -1410d8
-200.000 kHz -100.000 kHz 5.000 kHz. 2.01980 GHz -5.73 dém -31.16 dB. -6.16 dé -200.000 kHz -100.000 kHz 5.000 kHz 2.01979 GHz -19.22 dBm -45.93 dB 20,93 d&
100.000 kHz 200.000 kHz 5.000 kHz 2.02001 GHz 20.13 dBm -45.56 dB. -20.56 d8 100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -5.87 dBm -32.58 dB. 7.58 da
200.000 kHz | 500,000 kHz 5.000 kHz 2.02014 GHz 22,67 dbm -48.10 db -13.10d8 200.000 kHz | 500.000 kHz 5.000 kHz 2.02011 GHz -21.48 dBm -40.20 db -13.20d8
500.000 khiz 1.500 MHz 5.000 kHz 2.02054 GHz -30.07 dém -55.50 db. -17.07 dB 500.000 kHz 1.500 MHz 5,000 kHz 2.02047 GHz -29.26 d8m -55.57 db. 16.26 db
S —
J Ready Lann gk ] L J Ready BENAE e ]

Date:
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Band 23 SCS15KHz

Lowest Channel / 12SC0 / QPSK N/A

Spectrum

Ref Level 29.80 dBm Offset 4.80 dB Mode Sweep

SGL Count 100/100

@1Rm Max
Limit ¢heck PABS |

20 cB200 |

¥ |
40 derf 1./‘%1‘ f\}(\ it ’.ml‘w y .
wpLr i CU TR TWAT
q‘!'w l'ﬂ L { "l' Wy \MM

CF 2.0001 GHz. 8001 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 24.88 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel | aLimit |
-1.500 MHz | 500,000 kHz 5.000 kHz 1.99951 GHz -29.71 dBm ~54.59 dB -16.7108
-500.000 kHz -200.000 5.000 kHz 1.99987 GHz -20.70 dém -45.57 dB -10.57 dB
-200.000 kHz | -100.000 kHz 5.000 kHz 2.00000 GHz -11.63 dBm -36.51d8 -1151d8
100,000 kHz | 200.000 kHz 5.000 kHz 2.00020 GHz -12.60 dBm 37.47d8 -12.47 dB
200,000 kHz | 500.000 kHz 5.000 kHz 200031 GHz -20.74 dém -45.62 de. -10.62 dé
500,000 kHz 1.500 MHz 5.000 kHz 2.00061 GHz -25.94 dBm

Ready [Tl

Middle Channel /12SC0 / QPSK N/A
Spectrum E]

Ref Level 20.00 d3m  Offset 4,80 cb Mode Sweep
SGL Count 100/100
®18m Max
Limit Jhack PaRs
20 gBm2ut
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-10 df ‘hl‘
20 t
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a0 Wik -
W 1 00 |
40 dBm ,1 “'\ . V \ -ML‘H IfH 1 ;
{ 1 | b
o L WAL o )
rR VA ¥ W
60
CF 2.01 GHz BO01 pts Span 4.0 MHz
fSpectrum Emissian Mask Standard: None
Tx Power 26.15 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit
~1,500 MHZ | -500.000 kHz | 5.000 kHZ 200945 GHz ~28.87 dBm ~55.02 0B ~15.87 d8
500000 kHz | -200.000 kHz | 5.000 kHz 2.00977 GHz -23,22 dbm <037d8 -14.37d8
-200.000 kHz | -100.000 kHz | 5.000 kHz 2.00990 Gz -8.26 dBm 344108 -8.41d8
100.000kKz | 200.000kH2 | 5.000 kHz 2.01010 GHz 734 dBm 23.43 0B 849 d8
200.000 khz | 500.000 kHz | 5.000 kHz 2.01023 GHz 21,83 dBm 2708d6  -1208d8
500.000 kHz 1.500 MHz | 5.000 kHz 2.01052 GHz -27.82 dem 53.57 db -14.62 d8
—_—
L )j )| Ready WARRERR 4

Highest Channel /12SC0 / QPSK N/A
Spectrum E]

Ref Level 29.80 dBm  Offset 480 d& Mode Swesp
SGL Count 100/100
@ 1Rm Max
Limit heck PARS |
20 gBm2ut

10 dBm b
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CF 2.0199 GHz BO01 pts Span 3.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 24.05 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBW | Frequency | Powerabs | PowerRel | alimit |
=1,500 MHz -500.000 kHz 5.000 kHz 2.01940 GHz -29.46 dém -53.51 dB. -16.46 d8
-500.000 kHz -200.000 kHz 5.000 kHz 2.01963 GHz -20.45 dBm -44.51 dB -2.51 d8
-200.000 kHz -100.000 kHz 5.000 kHz. 2.01980 GHz -11.28 dBm -35.34 dB -10.34 d8
100.000 kHz 200.000 kHz 5.000 kHz 2.02000 GHz -12.93 dém -36.98 dB. -11.98 d8
200.000 kHz 500.000 kHz S.000 kHz 202012 GHz -20.11 dém -44.17 dB -2.17 d&
500.000 kHz 1.500 MHz 5.000 kHz 2.02044 GHz -29.98 dBm -16.98 dB
L i )i Ready i
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Conducted Spurious Emission

Band 23 SCS3.75KHz

Lowest Channel / 1SC1/ BPSK Lowest Channel / 1SC1 / QPSK

Spectrum e Spectrum =
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 100 knz
o At 3048 SWT 250 ms @ VBW 300 kHz _Mode Swasp o Att 30dE  SWT 250 ms @ VBW 300 kz  Mode Sweep
@ 1Pk View @10k View
1 m2[1] 47.39 dBm 1 m2[1] 47.55 dBm
20dB 4.00108 GHz 20 dex 4.00108 GHz
M1r1] 21.47 dBm) M1r1] 21.47 dBm)
10 B 2.00120 GHz 10 da 2.00120 GHz
0 dsm 0 dam
-10 ¢l -0
20d o0 di
20 -30d
40 -40 i
" ; WWWW
70 70
Start 30.0 MHz 10001 pts anﬁ 25.0 GHz Start 30.0 MHz 10001 pts anﬁ 25.0 GHz
1 I i I i ]
L i | teasuring... @ i L hi Measuring...

Middle Channel / 1SC1/ BPSK Middle Channel / 1SC1/ QPSK

Spectrum Spectrum Y
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 100 knz
o At 30dE  SWT 250 ms @ VBW 300 kkz  Mode Sweep o Att 30dE  SWT 250 ms @ VBW 300 kz  Mode Sweep
@ 1Pk View @10k View
T m2[1] 47.92 dBm I m2[1] 47.55 dBm)|
20dB 16.40993 GHz 20 dex 18.00535 GHz
M1[1] 22.47 dBm) M1[1] 21.84 dBm)
10dB 2.01120 GHz 10 da 2.01120 GHz
adem 0 dam
-10d -10d
20 df -20 di
-30d -30 df
40 d
10001 pts anﬁ 25.0 GHz Start 30.0 MHz 10001 pts
T ] . ] -
L Ji | Measuring... i hi | Measuring...

Highest Channel / 1SC1/ BPSK Highest Channel / 1SC1 / QPSK

Spectrum Spectrum Y
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 100 knz
o At 30dE  SWT 250 ms @ VBW 300 kkz  Mode Sweep o Att 30dE  SWT 250 ms @ VBW 300 kz  Mode Sweep
@ 1Pk View @10k View
Iy m2[1] 49.61 dBm) m m2[1] 49.10 dBm)
20dB 4.03853 GHz 20 dex 4.03853 GHz
M1[1] 21.87 dBm) M1r1] 21.89 dBm|
10dB 2.01870 GHz 10 da 2.01870 GHz
adem 0 dam
-10d -10d
-20 d -20 di
20 -30d
40 -40 d
M
50 di hd
70
Start 30.0 MHz 10001 pts Stop 25.0 GHz Start 30.0 MHz 10001 pts Stop 25.0 Gtz
T ] . ] - ]
L Ji | Measuring... e i L R | Measuring... i
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Band 23 SCS15KHz

Lowest Channel / 1SC1/ BPSK

Lowest Channel / 1SC1 / QPSK

Spectrum y Spectrum
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 100 knz
o At 30dE  SWT 250 ms @ VBW 300 kkz  Mode Sweep o Att 30dE  SWT 250 ms @ VBW 300 kz  Mode Sweep
@ 1Pk View @10k View
1 m2[1] 46.03 dBm)| T m2[1] 45.81 dBm)|
20 dBm 17.69330 GHz| 20 dem 21.66060 GHz|
M1[1] 22.74 dBm| M1[1] 21.47 dBm|
10 dBm 2.00120 GHz 10 dBm 2.00120 GHz
o d 0 d
-0 d -10di
) 100 dBr ] 100 dBr
20 df -20 di
20 -30d
40d -40 d )
50 df 50 d
70 -70
Start 30.0 MHz 10001 pts anﬁ 25.0 GHz Start 30.0 MHz 10001 pts anﬁ 25.0 GHz
L i | teasuring... @ i L hi | Heasuring...

Middle Channel / 1SC1/ BPSK

Middle Channel / 1SC1/ QPSK

Spectrum b Spectrum e
Ref Level 24.90 dam  Offset 4.0 d& = RBW 100 khz Ref Level 24.80 dom  Offset +.60 db @ RBW 100 knz
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Highest Channel / 1SC1/ BPSK
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